
RYOBI 18 VOLT JIG SAW – MODEL NUMBER P521

2

1
2

3

4

5

6

7

9
11

10

10

53

46

54

52

55

56

12

1213

14

15

17
18

19
20

21

24
25

26

28
27

29

30

31

32

33
34

35

36

37

38

39

40

41
42

43

4445

16

47

48

49

50
51

22

23

8



RYOBI 18 VOLT JIG SAW – MODEL NUMBER P521

3

 KEY  PART
 NO.  NUMBER  DESCRIPTION  QTY.

PARTS LIST

 1 660302002  Screw (10-24 x 1/2 in.)..................2

 2 630847003  Clamp Plate ..................................1

 3 550432001  Rubber Tube .................................1

 4 631737001  Base ..............................................1

 5 660302001  Screw (10-24 x 3/8 in.)..................1

 6 550424002  Detent Button ...............................1

 7 680909001  Spring ...........................................1 

 8 514042001  Orbital Knob .................................1

 9 680910004  Rod ...............................................1

 10 200202473  Housing Assembly ........................1 

 11 514047001  Blade Door ....................................1

 12 660439002  Screw (M4 x 8 mm) .......................2 

 13 680906003  Pin .................................................1

 14 300577025  Blade Guide Assembly .................1

 15 630848002  Strip Nut .......................................1

 16 660944001  Laser Adjust Nut ...........................1

 17 671363001  Spring For Adjust Laser ................2 

 18 660126001  Nut (M4 x 2.3 Mm, Square) ..........1

 19 570653002  Rubber Cover ...............................1

 20 760270004  Switch (For Laser Control) ............1

 21 300549056  Laser Assembly ............................1

 22 513433001  Laser Holder .................................1

 23 681046002  Metal Wire (Blade Guard)..............1

 24 630849001  Return Spring ...............................1

 25 630845003  Slide Guide Plate ..........................1

 26 301007004  Quick Clamp Blade Assembly ......1

 27 300019002  Bushing Assembly w/Bearing .......1

 28 220016102  Gear  Assembly ............................1

 29 630843002  Drive Plate ....................................1

 30 630844001  Washer ..........................................1

The model number will be found on a label attached to the motor housing. Always mention the model     
number in all correspondence regarding your JIG SAW or when ordering repair parts.

 31 671112001  Sleeve ...........................................1

 32 300477004  Bearing Block 
    Assembly w/Bearing .....................1

 33 660212001  Screw (M4 x 6 mm) .......................2

 34 6703001  Spring Washer ..............................2

 35 630193002  Mounting Plate .............................1

 36 610377002  Pinion ............................................1

 37 740527001  Motor ............................................1

 38 570263001  Rubber Cushion ............................1

 39 570264001  Rubber Cushion ............................1

 40 270001122  Switch Assembly ..........................1

 41 6620805  Screw (M4 x 16 mm) ...................11

 42 660203004  Screw (M3 x 16 mm) .....................1

 43 300306017  Heat Sink Assembly .....................1

 44 514045001  Safety Button ................................1

 45 670998004  Spring ...........................................1

 46 940230135  Laser Warning Label (Spanish) .....1

 47 680907001  Hex Key (1/8 in.) ...........................1

 48 681070001  Hex Key (5/64 in.) .........................1

 49 690227036  Cut-Metal Blade ...........................1

 50 690227035  Cut-Wood Blade ...........................1

 51 200292003  Plug In Lanyard .............................1

 52 940054127  Logo Label ....................................1

 53 940055122  Data Label ....................................1

 54 940214110  Laser Data Label...........................1

 55 940230134  Laser Warning Label (English) ......1

 56 940230133  Laser Warning Label (French) .......1

  983000935  Operator’s Manual (960001247)

  6-7-12 
  (REV:01)

 KEY  PART
 NO.  NUMBER  DESCRIPTION  QTY.




